
SIMULATING FULL-SCALE 

DRINKING WATER UNIT 

OPERATIONS ON 

PILOT-SCALE

by

Andreas Gruber-Waltl 



„Ich erkläre an Eides statt, dass ich die vorliegende Diplomarbeit selbstständig 

und ohne fremde Hilfe verfasst, andere als die angegebenen Quellen und 

Hilfsmittel nicht benutzt und die benutzten Quellen, wörtlich und inhaltlich 

entnommenen Stellen als solche erkenntlich gemacht habe.“ 

Unterschrift des Diplomanden 

 ii 



ABSTRACT
 
 
 

Pilot plant studies are crucial in water and wastewater treatment, to study 

processes on smaller scale before implementation to full-scale. As part of a 

partnership between the City of Golden (CO) and the Colorado School of Mines a 

pilot plant laboratory was established in the Golden Water Treatment Plant 
[...]
demands have to be addressed with the proposed design criteria. Therefore 

sufficient flexibility to meet new and more stringent regulations need to be 

implemented in design requirements. 

2.1.1 Safe Drinking Water Act (SDWA)

The U.S. Environmental Protection Agency (EPA), founded in 1970, 

published the first edition of the Safe Drinking Water Act (SDWA) in 1974 

(USEPA 1974). USEPA set the Maximum Contaminant Level Goals (MCLG) for 

contaminants found in drinking water in 1986 and 1996 (USEPA 1986, 1996). 

These MCLG provide an adequate margin of safety in order to protect human 

health. For individual contaminants, USEPA must establish a Maximum

Contaminant Level (MCL) that is as close to the MCLG as feasible by applying 

the Best Available Technology (BAT). Besides taking cost in consideration, the 

BAT, identified for each contaminant, must be an economically feasible 

technology, which is proven under field conditions. 

- 4 - 



If analytical techniques are not economically or technologically feasible to 

remove a given contaminant, such as virus and parasite, then the USEPA defines a 

treatment technique for that contaminant instead of an MCL. The treatment 

technique must, in USEPA judgment, be capable of providing an economically 

feasible way to reduce human health risks. 

Besides the MCLG and MCL, the USEPA also established National 

Secondary Maximum Contaminant Levels (NSMCLs), which are non-enforceable 

goals for preserving the aesthetic qualities of drinking water. Although the 

secondary standards are not enforceable at the federal level, some state regulatory 

agencies have adopted them as additional primary standards, and therefore they 

are enforced at state level. 

2.1.2 Stage 1 Disinfectants and Disinfection 
By-product Rule (Stage 1 DBPR)

In 2001 the USEPA published the Stage 1 Disinfectants and Disinfection 

Byproduct Rule (Stage 1 DBPR), which established seven new standards for 

contaminants. They include Total Trihalomethanes (TTHM), Five Haloacetic 

Acids (HAA5), Bromate, Chlorite (plants that use chlorine dioxide) and 

disinfectants like Chlorine, Chloramines and Chlorine dioxide. It also requires a 

treatment technique for enhanced coagulation or enhanced softening to reduce 

the Total Organic Carbon (TOC). By reducing the level of TOC, the formation of 

Disinfection Byproducts (DBP) will also be reduced. There are two ways to meet 

this requiremet. The first is to meet the percentage removal requirements of TOC 

based on the raw water TOC and the source water alkalinity. If a system cannot 

meet the percentage removal requirements of the first step, the facility has to 

apply to the primary agency (State level) to determine the point of diminishing 

returns (PODR). PODR is the point on the TOC versus coagulant dose plot, where 

the slope changes from greater to less than 0.3 mg/L of TOC removal for 10 mg/L 

coagulant dose. At this point of change, the alternative removal percentage of 

TOC can be set. 

The Stage 1 DBPR is a revision of the Interim Surface Water Treatment Rule 

(IEWTR) and of the State Primary Requirements to Implement the SDWA 

- 5 - 



Amendments. It applies to all public water systems using conventional filtration 

regardless of size. 

2.1.3 Stage 2 Disinfectants and Disinfection 
By-product Rule (Stage 1 DBPR)

The Stage 2 DBPR addresses the risk of trade-off between pathogens and 

Disinfection Byproducts (DBP). All systems must perform an Initial Distribution 

System Evaluation between August 2004 and August 2006, to locate DBP hot 

spots. Stage 2 MCLs for TTHMs and HAA5 will stay the same as in Stage 1 

DBPR. A Locational Running Annual Average (LRAA) regulates the limits for 

each monitoring site. 

2.1.4 Surface Water Treatment Rule (SWTR)

Under the SWTR, all public water systems using surface water or groundwater 

under the direct influence of surface water must disinfect, and may be required to 

filter, unless certain source water requirements and site-specific conditions are 

met. Treatment technique requirements are established instead of MCLs for 

Giardia lamblia, viruses, heterotrophic plate count bacteria, Legionella and 

turbidity. 

The applied treatment process must reliably achieve at least a 3-log (99.9 %) 

removal and/or inactivation of Giardia lamblia cysts and a 4-log (99.99 %) 

removal and/or inactivation of viruses. This requirement has to be met between 

the watershed and a downstream point prior to deliver to the first customer. The 

adequacy of the filtration process is determined by measuring turbidity in the 

treated water. USEPA sets performance requirements, which depend on the 

installed filtration method. 

- 6 - 



2.1.5 Interim Enhanced Surface Water 
Treatment Rule (IESWTR)

The IESWTR regulates microbial contaminants, particularly cryptosporidium, by 

defining turbidity performance standards for surface water and groundwater 

systems under surface water influence that serve 10,000 customers and more. 

These systems must prove a turbidity level, of 0.3 NTU or less in at least 95 

percent of measurements, taken each month. If the system meets these turbidity 

requirements, it is assumed to achieve the required 2-log (99%) cryptosporidium 

removal. Additionally, a minimum disinfectant residual above 0.2 mg/l entering 

the distribution systems is required for all systems. 

2.1.6 Long-term Enhanced Surface Water 
Treatment Rule (LT2ESWTR)

The LT2ESWTR was developed simultaneously with the Stage 2 

Disinfectants and Disinfection By-product Rule and focuses on filtration 

provisions and microbial protection. Within this rule all systems will be 

categorized into one of four “bin” classifications, based on the raw water quality. 

The source water monitoring has to be accomplished between January 2005 and 

January 2007. Systems having poor raw water quality will be required to add 

additional log removal credits, which can be achieved via numerous non-treatment 

and treatment techniques.  

2.1.7 Pending Regulations

Several new regulations for radionuclides, sulfate, and methyl-t-butylether are 

summarized in Table 2.1. 

- 7 - 



Table 2.1: Pending Regulations 

Regulation Proposed Rule by: 

Final Rule by: 

Radionuclides (Radium, Uranium, 

Alpha, Beta and Photon Emitters) 

Final Rule for Radionuclides by 

November 2000, Final Rule for 

Uranium by 2000 

Sulfate August 6, 2000 (Determination to 

regulate)

Methyl tertiary butyl ether (MTBE) No schedule 

2.1.8 Colorado Primary Drinking Water 
Regulations (Colorado PDWRs)

Pursuant to the federal SDWA and corresponding state legislations, the 

Colorado Department of Public Health has established the Colorado Primary 

Drinking Water Regulations (Colorado Department of Public Health & 

Environment 2002). The Colorado PDWRs and amendments are applied to all 

public water systems in the State of Colorado and include the SDWA, Stage 1 

DBPR, SWTR, and further pending regulations. 

- 8 - 



2.2 Elements of a drinking water treatment plant

Besides drinking water regulations, design criteria have to address public 

concerns, increasing water demands, and potential future quality changes in the 

water source. In order to address these needs, a thorough understanding of the 

treatment processes proposed is inevitable. 

The following description focuses primarily on conventional unit operations 

to treat surface water, in order to meet drinking water standards. The description 

considers the treatment plant of Golden’s Water Treatment Plant, a surface water 

plant with a capacity of 12 mgd (million gallons per day). The water is mainly 

treated with conventional treatment processes, including pre-oxidation, 

coagulation, flocculation, sedimentation, filtration, and disinfection.  

2.2.1 General / Overview of Golden Water 
Treatment Plant 

RAW WATER 
STORAGE 

PONDS 

KMnO4
(Pre-Oxidation) 

RAW WATER
taken from Clear Creek

SPLIT TRAIN throughout Rapid Mix, 
Flocculation and Sedimentation 

Floc Aid
(polymer) 

Ferric Sulfate (primary coagulant)
Soda Ash (Alk-adjustment)

 NaOH
(pH adjustment) 

Cl2
(Pre-Chlorination)
 

Sludge treatment
building 

MULTI MEDIA
FILTRATION 

Cl2
(Disinfection) 

DISTRIBUTION
SYSTEM

HIGH SERVICE
PUMP

NaOH
(Corrosion) 

300,000 gal 

CLEAR
WELL 

RAPID
MIX 

FLOCCULATION
BASIN 

SETTLER RAW WATER
PUMP STATION 

 

Figure 2.1: Schematic Golden Water Treatment Plant (GWTP) 

 

The GWTP (Figure 2.1) is designed to treat surface water with a capacity of 

twelve mgd. The water is taken out of Clear Creak and stored in two holding 

ponds before being treated. The holding ponds act as a backup and provide time 

 - 9 - 



for sand and debris to settle out, before the water reaches the plant. The GWTP 

includes a pre-oxidation step with potassium permanganate (KMnO4), which 

oxidizes manganese, iron, and organic and metallic compounds. KMnO4 is added 

at the raw water pump station, which gives the chemical enough retention time 

(approximately 30 sec at low flow conditions) to react with the raw water. Ferric 

Sulfate (Fe2(SO4)3*9H2O) as a primary coagulant and usually lime for alkalinity 

adjustment are added prior to the rapid mix chamber. For enhanced flocculation a 

non-ionic polymer (Nalco 8181) is added at the first stage of flocculation. A fast 

stirring mixer in the rapid mix chamber accomplishes a thorough dispersion of the 

added chemicals and the water. The rapid mix chamber, flocculation and 

sedimentation basin, and the plate settler are designed as a split train, which 

greatly facilitates operational changes. Full-scale assessment of treatment options 

can be achieved in one train, without influencing the other. After the water passes 

the split train, caustic soda (NaOH) is added inline to raise the pH. This is also the 

point where chlorine (Cl2) is added for chlorination prior to the filters. The 

following filters are operated as multi-layer filters with anthracite, sand, garnet, 

silica-gravel and clay tiles. Finally chlorine is added for disinfecting purposes. 

After passing through the clear well, caustic soda (NaOH) is added for corrosion 

control. 

2.2.2 Pre-Oxidation (KMnO4) 

The Golden Water Treatment Plant has to deal with unusually high 

manganese concentration, which originates from the historic mining activities in 

the watershed (DeJong K. et al. 2003). Because of the elevated manganese levels 

in the influent water, Mn2+ removal is a priority for the Golden Water Treatment 

Plant. 

Since there are no known health risks associated with manganese, the EPA is 

regulating manganese by setting a secondary drinking water standard for aesthetic 

reasons. The secondary maximum contaminant level (SMCL) for manganese in 

2003 is 0.05 mg/L. 

 - 10 - 



The GWTP accomplishes the Mn treatment with a pre-oxidation step, where 

potassium permanganate (KMnO4) is added to the water before the rapid mix is 

reached. 

2.2.2.1 Manganese chemistry 

Manganese can occur in seven different oxidation stages, whereas Mn2+, 

MnO2(s) and MnO4- are stable over a wide pH-E range (Figure 2.3, Samuel and 

Osman 1999). In general, the occurrence of several Mn-forms in the source water 

is largely dependent on biological activity. According to the natural cycle, 

oxidizing and reducing bacteria are responsible for the occurrence of dissolved 

(Mn2+) and solid (MnO2) manganese in water (Figure 2.2), which correlates with 

the dissolved oxygen level. 

 

 

 

 
Figure 2.2: Manganese biochemical cycle (Carlson et al. 1997) 

 

 

If there is enough oxygen available, the oxidizing bacteria dominate and more 

MnO2(s) is built. With lower pH ranges, where reducing conditions are 

encouraged (Figure 2.3), a higher DOC level slows down the Mn-oxidation 

process, because of interference from certain organic acids (with one or more 

carboxylic acid groups) (Sommerfeld 1999). 

 

 

 - 11 - 



 
Figure 2.3:  E-pH stability diagram for manganese-water at 25 C (Samuel and 

Osman 1999) 
 

2.2.2.2 Oxidation theory 

The effectiveness of an oxidant to convert Mn2+ into MnO2 depends on the 

total oxidant demand, the temperature, the pH-E range, alkalinity, and the 

presence of competitive oxidizing species. The oxidizing process occurs in three 

different steps (equation 2.1, 2.2, 2.3): 

Mn2+ + ½O2  MnO2(s) (slow) (2.1) 

Mn2+ + MnO2(s)  Mn2+*MnO2 (fast) (2.2) 

Mn2+*MnO2 + ½O2  2MnO2(s) (very slow) (2.3) 

Depending on the chosen oxidant a distinct stoichiometric ratio is necessary 

for complete oxidation. In theory, for 1 mg Mn2+, 1.92mg of KMnO4 as an 

oxidant (equation 2.4) are required. This ratio does not address the demand of 

 - 12 - 



other constituents (organic acids containing one or more carboxylic acid groups, 

Sommerfeld 1999) in the water. Therefore a higher oxidant concentration is 

necessary for effective manganese oxidation. 

3Mn2+ + 2KMnO4 + 2H2O  5MnO2(s) + 2K+ + 4H+ (2.4) 

The efficiency of the removal mechanism is related to the initial Mn2+ 

concentration. More Mn-oxidation occurs when the initial concentration is higher. 

Gregory and Carlson (2001a) reported the lowest Mn2+ concentration in treated 

water (<10 μg/L) when the initial Mn2+ concentrations were the highest (1000 

μg/L). Also the kinetic of the Mn2+-oxidation is affected by the initial Mn2+ 

concentration. The higher the Mn2+ concentration in the source water the faster the 

reaction occurred (Gregory and Carlson, 2003). Further more, the presence of 

DOC (dissolved organic carbon) decreased the rate of Mn2+ oxidation. 

2.2.3 Coagulation 

2.2.3.1 Treated water constituents 

Coagulation is also defined as the chemical conditioning of colloids (Qasim 

et al. 2000), which are suspended particles at the lower range of the particle size 

spectrum, from 0.001 μm to 1 μm. Colloids include inorganic particles and 

organic particles like humic substances, viruses, bacteria or plankton. Depending 

on their affinity to water they can be either hydrophobic or hydrophilic (Reynolds 

and Richards 1996). 

Colloids have a very large surface area to mass ratio. Their mass is so small 

that gravity has little effect on their settling behavior. Beside gravitational forces 

three other mechanisms control the behavior of colloids: Electrostatic forces, van 

der Waals forces, and Brownian motion. 

Electrostatic forces: Most colloids are electrically charged, like metallic 

oxides, which are positively charged. Metallic sulfides and nonmetallic oxides are 

negatively charged. In general, the negative charge dominates in natural water 

(Niehof and Loeb 1072; Hunter and Liss 1979). This surface charge attracts other 

ions, the counter-ions, to bind on the surface of colloids, and they form a double 

layer around the colloid. Close to the surface of the colloids, protons and cations 

 - 13 - 



in general, form the stern layer. Because of their asymmetric charge, also water 

molecules are attached to the surface of charged particles. The next layer is called 

the diffused layer, which contains ions of both electrical charge, but the majority 

is of opposite charge (counter-ions). The water molecules build a shear surface. 

Inside this shear surface they behave as attached to the colloid and outside they 

behave as independent molecules. The electrical charge on the shear surface is 

called the zeta potential and gives an indication of the stability of the colloidal 

system and the effectiveness of the coagulation process. 

Van der Waals forces: A force of attraction exists between any two masses. 

The magnitude of this attraction is a function of the mass and distance between 

two masses. The van der Waals forces act as the antithesis of repulsive energy, 

which is based on electrostatic forces (Figure 2.4). 

 

 

 
Figure 2.4: Forces acting on colloids (Ravina 1988) 

 

 

 - 14 - 



Brownian Motion describes the phenomenon of collisions between molecular 